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CERTIFIED MILL TEST REPORT

DATE 6/30/12 NUCOR'YAMATO STEEL co. 100% MELTED AND MANUFACTURED IN U.S.A.
P.O.BOX 1228 ® BLYTHEVILLE AR 72316 All shapes produced by Mucor-Yamato Steel are cast
INVOICE NO, 492996 and rofled 1o a fully killed and ling grain practice.
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STATE OF ARKANSAS COUNTY OF MISSISSI
SWORN TO AND SUBSCRIBED BEFORE M

| hereby certify that the conents of this report are
accurale and correct. Al test resulls and operations 2 07/1
Day of 7 T

performed by this material manufacturer are in ] !

compliance with the requirements of the materfal : ( I ‘] 2 !E a t! "

spacifications listea in the Specifications Block above. QUALITY ASSURANGE w OTARY f/ IC 1p ni o
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ELONGATION BASED ON 3.0 INCH GAUGE LENGTH
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CERTIFIED MILL TEST REPORT

DATE 6/30/12 ?UCXOR-YAMATO STEEL CO 100% MELTED AND MANUFAGTURED IN U.5.A
©0-BOX 1228 @ BLYTHEVILLE AR 72315 All shapes produced by Nugor-Yamalo Steel ars cast
INVOICE NO. 49299¢ and rollad to a fully killed and finc grain practice.
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